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Procedure:

Remarks

The test has been carried out putting the sample in a forced ventilation climatic chamber,
at the following conditions:
4 hours at 60 ± 3 °C

 

4 hours at -20 ± 3 °C

Test results:

N. of cycles

20 No defects, no detachment and no change in colour.
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The sample name and, when relevant, its description, are given by the orderer, and CATAS  does not assume responsibility on this matter. This test 
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be 
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.  

This document is validated by  digital signature and time stamping in accordance 
with the Italian laws and the European Directives which regulate the electronic 
signature systems. 

Managing Director 
Dr. Andrea Giavon 
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Type of cycle D3

Remarks

Test procedure:
The test has been carried out putting the sample in a forced ventilation climatic chamber, 
at the following conditions:
- 15 hours at 40 ±2 °C temperature and 90 ± 3% r. h
- temperature is lowered to -20±2 °C in 60 minutes and then hold for two hours
- temperature is raised at 70 ±2 °C and 50 ± 5 % r. h. in 60 minutes and then hold for 4 hours
- temperature is lowered to 40± 2 °C in 60 minutes

Test results:

N° cycles

10 No visible defects at the end of the test.
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The sample name and, when relevant, its description, are given by the orderer, and CATAS  does not assume responsibility on this matter. This test 
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be 
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.  

This document is validated by  digital signature and time stamping in accordance 
with the Italian laws and the European Directives which regulate the electronic 
signature systems. 
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